



FORD PERFORMANCE

2018 Cobra Jet BOM & Torque Sheet

Part Description	2018 Part Number	Qty Per Car	Torque			Supplier Information FP = Ford Performance FRAP & FCSD = Ford Dealer WE = Watson Engineering	Comments
			lb.ft	lb.in	Nm		
Complete Vehicle							
Oxford White	M-FP500-CJ18W	1	na			FP	
Race Red	M-FP500-CJ18R	1	na			FP	
Body System							
CJ16 Caged & Painted BIW, Oxford White	CM-607100-CJ18CPW	1	na			FP	
CJ16 Caged & Painted BIW, Race Red	CM-607100-CJ18CPR	1	na			FP	
Bodywork Interior							
Headliner	JR3B-63519C08-CC3ZHE	1	na			FRAP	
Plate, replaces dome light and holds headliner in place	FRONT-DOME-LIGHT-COVER-PLATE-A	1	na			WE	
Plate, holds headliner in place, RH side	PASS-CORNER-VISOR-COVER-PL-A	1	na			WE	
Bolt, attaches plates to body (M6 x 30)	24-1959	3	8.5	102	11.5	WE	
Carpet	JR3B-6313000-BB3JA6	1	na			FRAP	
Insulator, firewall (donor part for LH foam pad @ dead pedal)	FR3B-6301688-AM	1	na			FRAP	
Pad, dead pedal	FR3B-6312020-AC3JA6	1	na			FRAP	
Waterfall plate, LH Bottom	DRIVER-BOTTOM-COVER-PLATE-A	1	na			WE	
Waterfall plate, LH, Fuel line Closeout	S550-FUEL-LINE-CLOSEOUT-A	1	na			WE	
Waterfall plate, RH Bottom	PASS-FLOOR-COVER-PLATE-A	1	na			WE	
Waterfall plate, RH Closeout around rollbar	PASS-WATERFALL-COVER-PLATE-A	1	na			WE	
Waterfall plate, RH Closeout around rollbar	PASS-WATERFALL-TUBE-COVER-PL-A	1	na			WE	
Rivet (1/8")	PR43-SSP	30	na			WE	
Seat, Driver and Passenger	CM-CJSEAT-KIT	1	na			Racetech	
Seat Side Brackets	PIA	2 Pair	na			Racetech	
Hardware, attach bracket to seat	PIA	2 Pair	na			Racetech	
Spacer, Machined	SEAT-BRACKET-SPACER-A	4	na			WE	
Bolt, M8 x 20, seat to body bracket	45-20820	8	8.5	102	11.5	WE	
Seat Bracket Assembly, Set LH & RH (Bolt in)	SEAT-BRACKET-ASSEMBLY-A	1 Set	na			WE	
Bolt, M10 x 33, bracket to Body	W715925-S437M	8	40	480	54.2	FRAP	
Tube Protector (Carbon) 1-1/4" to 1-1/2" tube	RJ-211613	1	na			WE	
MOD- Cut to 14 1/2" length	S550CJ-211613-WMOD	2	na			WE	
Tube Protector (Carbon) 1-5/8" to 2" tube	RJ-211614	1	na			WE	
MOD - Cut to length, 1 @ 7 1/4", 19 1/8", 30 3/4"	S550CJ-211614-WMOD	1	na			WE	
Mirror, Rear View	FU5A-17E678-TD	1	na			FRAP	
Kick Panel Trim							
Kick Panel Trim, RH	FR3B-6302348-AF3ZHE	1	na			FRAP	



FORD PERFORMANCE

2018 Cobra Jet BOM & Torque Sheet

Part Description	2018 Part Number	Qty Per Car	Torque			Supplier Information FP = Ford Performance FRAP & FCSD = Ford Dealer WE = Watson Engineering	Comments
			lb.ft	lb.in	Nm		
Kick Panel Trim, LH	FR3B-6302349-AG3ZHE	1	na			FRAP	
Bracket, kick panel plastic to body, Upper RH	FR3B-63045G42-AA	1	na			FRAP	
Nut, kick panel bracket to body	W714729-S440	2	na			FRAP	
Bracket, kick panel plastic to body, LoWE	FR3B-6302092-AC	1	na			FRAP	
Nut, kick panel bracket to body	W714729-S440	2	na			FRAP	
Bracket, kick panel plastic & hood release to body, Upper LH	FR3B-63045G43-AA	1	na			FRAP	
Nut, kick panel bracket to body	W714729-S440	2	na			FRAP	
Bracket, kick panel plastic to body, LoWE	FR3B-63020C99-AC	1	na			FRAP	
Nut, kick panel bracket to body	W714729-S440	2	na			FRAP	
Door Sill Trim							
Trim, Sill Panel, Inner, RH	FR3B-6313200-AE3ZHE	1	na			FRAP	
Trim, Sill Panel, Inner, LH	FR3B-6313201-AE3ZHE	1	na			FRAP	
Push Pin, inner trim panel to Wire Shield	W717784-S439	4	na			FRAP	
Trim, Sill Panel, Outer, "Ford Performance", RH & LH	M-1613208-A	1	na			FP	
A-Pillar Trim							
A-Pillar trim panel, RH	FR3B-6303512-AH3ZHE	1	na			FRAP	
A-Pillar trim panel, LH	FR3B-6303513-AH3ZHE	1	na			FRAP	
Modify to fit around rollcage	S550CJ-6303513-WMOD	1	na			WE	
Bracket, a-pillar trim panel to body, RH	FR3B-63026A52-AC	1	na			FRAP	
Bracket, a-pillar trim panel to body, LH	FR3B-63026A53-AC	1	na			FRAP	
Bolt, a-pillar brackets to body	W713437-S424	4	8	96	10.8	FRAP	
B-Pillar & Quarter Window Trim							
Trim, B-pillar interior, RH	FR3B-6351986-AJ3ZHE	1	na			FRAP	
Trim, B-pillar interior, LH	FR3B-6351987-AJ3ZHE	1	na			FRAP	
Coat Hook	FR3B-63290C14-AD3ZHE	2	na			FRAP	
Screw, coat hook to body	W505956-S424	2	na			FRAP	
Spacer (nut), coat hook to body	391530-S	2	na			FRAP	
Plug, plastic, for hole where upper seat belt mount is located	85985K24	2	na			WE	
C-Pillar Trim							
Trim, C-Pillar interior, RH	JR3B-6331010-AC3ZHE	1	na			FRAP	
Trim, C-Pillar interior, LH	JR3B-6331011-AC3ZHE	1	na			FRAP	
Bracket, C-pillar trim to body, RH	FR3B-63243C02-AK	1	na			FRAP	
Bracket, C-pillar trim to body, LH	FR3B-63243C03-AK	1	na			FRAP	
Trim, Rear seat-belt pass-through Qtr Trim panel, RH	JR3B-C699D72-AE3ZHE	1	na			FRAP	
Trim, Rear seat-belt pass-through Qtr Trim panel, LH	JR3B-C699D74-AE3ZHE	1	na			FRAP	



FORD PERFORMANCE

2018 Cobra Jet BOM & Torque Sheet

Part Description	2018 Part Number	Qty Per Car	Torque			Supplier Information FP = Ford Performance FRAP & FCSD = Ford Dealer WE = Watson Engineering	Comments
			lb.ft	lb.in	Nm		
Trim, Quarter Panel Interior, RH	FR3B-6331012-AM3ZHE	1	na			FRAP	
Trim, Quarter Panel Interior, LH	FR3B-6331013-AM3ZHE	1	na			FRAP	
Rivet, attach panel together via bracket	97530A300	8	na			WE	
Rear Quarter Panel Bracket-A , attaches panel together	REAR-QUARTER-PANEL-BRACKET-A	2	na			WE	
Rear Upper Closeout	REAR-CLOSEOUT-PANEL-UPPER	1	na			WE	
Rear Lower Top Closeout	REAR-CLOSEOUT-PANEL-LOWER-TOP	1	na			WE	
Rear Lower Bottom Closeout	REAR-CLOSEOUT-PANEL-LOWER-BOT	1	na			WE	
Trim (Used as Grommet for Wiring) 6" Long (RH)	39-211	1	na			WE	
Grommet, 5/8" I.D. (LH)	26-821	1	na			WE	
Rivet, closeout panel to body	PR43-SSP	91	na			WE	
Carpet kit, rear closeout panel	CM-6313000-A	1	na			WE	
Door Trim							
Door Trim Panel, RH	JR3B-6323942-BD3ZHE	1	na			FRAP	
Door Trim Panel, LH	JR3B-6323943-BD3ZHE	1	na			FRAP	
Nut, lower plastic angular, door panel to door	W716041-S300	4	na			FRAP	
Screw/Washer, lower door panel to door	W708392-S424	4	na			FRAP	
J-Nut, mid-upper door, door panel to door	W520832-S439	4	na			FRAP	
Bolt/Washer, mid-upper door panel to door	W505424-S424	4				FRAP	
Cover, behind interior door handle, RH	FR3B-6322642-AB3ZHE	1	na			FRAP	
Cover, behind interior door handle, LH	FR3B-6322643-AB3ZHE	1	na			FRAP	
Arm Rest/Window Switch Panel, RH	FR3B-14B563-AK3ZHE	1	na			FRAP	
Arm Rest/Window Switch Panel, LH	FR3B-14A564-AN3ZHE	1	na			FRAP	
Dash Panel							
Instrument Panel	GR3B-6304304-BX3ZHE	1	na			FRAP	
MOD- trim dash to fit cage	S550CJ-6304304-WMOD	1	na			WE	
Bolt, M6, Dash to cage dash bar	W505424-S450B	4	8.5	102	11.5	FRAP	
Bracket, top of trans tunnel at base of center stack	FR3B-63044C22-AA	1	na			FRAP	
Bolt, trans tunnel bracket to trans tunnel	W709783-S437M	2	8.5	102	11.5	FRAP	
End Cap, Dash Trim Panel, RH	FR3B-6304480-AD3ZHE	1	na			FRAP	
End Cap, Dash Trim Panel, LH	FR3B-6304481-AD3ZHE	1	na			FRAP	
Panel, retractable pocket, LH end of dash (Hot Dog Tray)	HR3B-63044F09-BB3ZHE	1	na			FRAP	
Screw, pocket panel to dash assembly	W707628-S424	2	na			FRAP	
Panel, headlight switch trim panel	FR3V-13D168-ADSMRJ	1	na			FRAP	
Screw, headlight switch trim panel to dash	W707628-S424	1	na			FRAP	
Panel, RH vent panel	FR3V-63044B88-AD3ZHE	1	na			FRAP	



FORD PERFORMANCE

2018 Cobra Jet BOM & Torque Sheet

Part Description	2018 Part Number	Qty Per Car	Torque			Supplier Information FP = Ford Performance FRAP & FCSD = Ford Dealer WE = Watson Engineering	Comments
			lb.ft	lb.in	Nm		
Screw, RH vent panel to dash	W707628-S424	2	na			FRAP	
OBD 2/RacePak Data Link Plate	OBD2-DATA-LINK-PLATE-ASSY-A	1	na			WE	
L-COM USB Adaptor	ECF504B-UBA	1	na			p-r-s.com	
Bolt, Connector to Plate, M3 x .50 x 10	46-50310	2	na			WE	
Nut, Connector to Plate, M3	46-3503	2	na			WE	
Bolt (M5x25) (OBD 2 Connector to Plate)	46-3274	2	na			WE	
Washer (Flat M5) (OBD 2 Connector to Plate)	45-3505	2	na			WE	
Nut (M5 Nyloc) (OBD 2 Connector to Plate)	46-5505	2	na			WE	
Spacer (Nylon)	94638A247	2	na			WE	
Panel, trim, w/ center vents, over center stack and glove box	FR3V-63044A92-BHSMRJ	1	na			FRAP	
Panel, trim, RH vertical next to glove box	FR3V-63044B78-ACSMRJ	1	na			FRAP	
Panel, trim, LH vertical next to Hot Dog Tray	FR3V-63044B79-ABSMRJ	1	na			FRAP	
Panel, Gauge Surround & LH Vent	FR3V-63044D70-AM3ZHE	1	na			FRAP	
Screw, Gauge Surround Panel to dash, Under LH Vent	W707607-S424	2	1.8	22	2.5	FRAP	
Screw, Gauge Surround Panel to dash, Lower	W707628-S424	2	1.8	22	2.5	FRAP	
Panel, trim, RH lower outside of center stack	FR3B-63044F46-AB3ZHE	1	na			FRAP	
Panel, trim, LH lower outside of center stack	FR3B-63044F47-AB3ZHE	1	na			FRAP	
Panel, trim, between steering column and center stack w/ small vent holes	HR3B-63042D90-AA3ZHE	1	na			FRAP	
Surround, Glove Box	FR3B-6306196-ANW	1	na			FP	
Mod, fit around roll cage, See Picture	S550CJ-6306196-WMOD	1	na			WE	
Clip, holds surround to dash panel	W714972-S300	5	na			FRAP	
Screw, holds surround to dash	W707628-S424	2	1.8	22	2.5	FRAP	
Button, Glove Box	FR3B-6306104-ADW	1	na			FP	
Latch, Glove Box	FR3B-6306105-AGW	1	na			FP	
Screw, Glove Box	W707607-S424	2	1.8	22	2.5	FP	
Glove Box Latch Kit	FR3B-T10LTCH-KIT	1	na			FP	
Mechanical center pivot	1632663xxx	1	na			FP	
Short arm / latch	1746668x8b	1	na			FP	
Long arm / latch	1746667x8b	1	na			FP	
Retainer Clip, internal	1511165xxx	2	na			FP	
Screws, internal	1685057xxx	2	na			FP	
Bolt, striker to surround	W502661-S424	1	na			FRAP	
Striker	PIA to Glove Box #2	1	na			FRAP	
U-Nut, striker to surround	W704930-S403	1	na			FRAP	
Velcro Hook (1" Thick, 3" Long) For Glovebox Door	021200-86243	1	na			WE	



FORD PERFORMANCE

2018 Cobra Jet BOM & Torque Sheet

Part Description	2018 Part Number	Qty Per Car	Torque			Supplier Information FP = Ford Performance FRAP & FCSD = Ford Dealer WE = Watson Engineering	Comments
			lb.ft	lb.in	Nm		
Velcro Loop (1" Thick, 3" Long) For Glovebox Door	021022-86252	1	na			WE	
Vent, Defrost	HR3B-63046B62-BA3ZHE	1	na			FRAP	
Modify, trim panel to fit around roll bars per template	S550CJ-63046B62-WMOD	1	na			WE	
Sensor, Auto headlight, top of dash in defrost panel	DG9T-14A597-BC	1	na			FRAP	
Grill, upper center speaker	FR3B-6304405-AK3ZHE	1	na			FRAP	
MOD- Shift Light	S550CJ-6304405-WMOD	1	na			WE	
Panel, Center Stack "50th Anniversary"	CENTER-STACK-PANEL-A	1	na			WE	
Screw, Center Stack to dash, upper two locations	W707628-S424	2	1.8	22	2.5	FRAP	
Bolt, M6, bottom of center stack to trans tunnel bracket (FR3B-63044C22-A)	W711564-S424	2	8.5	102	11.5	FRAP	
MOD- Switch's / Start Button / RacePak Buttons	M40656 01-1	1	na			p-r-s.com	
Center Console							
Cover, center console, fabricated, Leather Covered	CENTER-CONSOLE-TUNNEL-A	1	na			WE	
Bolt, button head, zinc, M6 x 30mm, console cover to floor	241959	4	8.5	102	11.5	WE	
Trunk							
Plug, rubber, rear corners of trunk floor	W706010-S300	2	na			FRAP	
Plug, rubber, rear of spare tire WE	W711539-S300	1	na			FRAP	
Striker assembly, body to trunk lid	AH63-54404B12-AA	1	na			FRAP	
Bolt, striker to body	W503823-S307	2	8.5	102	11.5	FRAP	
Latch assembly, trunk lid	FR3B-7643282-BB	1	na			FRAP	
Modify	S550CJ-7643282-WMOD	1	na			WE	
Nut/washer, latch to trunk lid	W700430-S441	3	5.2	62	7.0	FRAP	
Handle (Glow in the dark)	DA5Z-5446318-A	1	na			FCSD	
Weight Box (Lazered 50th Anniversary)	WEIGHT-BOX-ASSEMBLY-A	1	na			WE	
PIA, Bolt M8	4520825	4	18	216	24.4	WE	
PIA, Bolt, 1/2-13	245002	4	57	684	77.3	WE	
PIA, Washer, 1/2" Flat	241946	4	na			WE	
Bodywork Exterior							
Badge, RH "50th Anniversary"	CM-16098-CJ50THR	1	na			FP	
Badge, LH "50th Anniversary"	CM-16098-CJ50THL	1	na			FP	
Hood Pins	120-4000	1	na			FP	
Prop Rod, Hood	JR3B-16A931-AC	1	na			FRAP	
Bolt, Rod to Core Support	W505424-S450B	1	8.5	102	11.5	FRAP	
Plug, body, interior floor	FR3B-63113A94-AA	6	na			FRAP	
Plug, Spare Tire WE	W711539-S300	2	na			FRAP	
Plug, Firewall Center	W702351-S300	4	na			FRAP	



FORD PERFORMANCE

2018 Cobra Jet BOM & Torque Sheet

Part Description	2018 Part Number	Qty Per Car	Torque			Supplier Information FP = Ford Performance FRAP & FCSD = Ford Dealer WE = Watson Engineering	Comments
			lb.ft	lb.in	Nm		
Plug, Firewall Oval, small	W706010-S300	4	na			FRAP	
Plug, Firewall	W714032-S300	4	na			FCSD	
Plug, Firewall, Clutch Hole	W712063-S300	2	na			FRAP	
Plug, rear behind tail lights	W711215-S300	3	na			FRAP	
Plug, floor, rear by trans tunnel	W703638-S300	2	na			FRAP	
Plug, floor, rear under LH tail light	W702357-S300	2	na			FRAP	
Plug, floor, rear by trans tunnel	FR3B-63113A94-AA	2	na			FRAP	
Hood (Carbon)	CM-16612-AECJ	1	na			FP	
Seal, Hood to Windshield (60")	12335A13	1	na			WE	
Hood Seal, Fender to Hood, RH	JR3B-16A570-AB	1	na			FRAP	
Hood Seal, Fender to Hood, LH	JR3B-16A571-AB	1	na			FRAP	
Nut, Attach Hood to Hinge	W709923-S437	4	8.5	102	11.5	FRAP	
Lock Set/Tumbler, LH	FR3B-6322050-AA	1	na			FRAP	
Door Handle Lock Set	GB9B-F22050-AC	1	na			FRAP	
Push pin, rocker cover to body	W707889-S300	16	na			FRAP	
Bracket, rocker to lower front fender, RH	FR3B-16C066-AC	1	na			FRAP	
Bracket, rocker to lower front fender, LH	FR3B-16C067-AC	1	na			FRAP	
Screw/washer, rocker bracket to body	W701107-S442	6	na			FRAP	
Nut, rocker bracket to body	90BG-17K657-AA	6	na			FRAP	
Colored Parts							
Oxford White	CJ18-FP5000-WHITE	1	na			FRAP	
Deck lid Switch	1L2T-14K147-AA	1	na			FRAP	
Side Marker Lamp (NA) - RHS	FR3B-15A456-AC	1	na			FRAP	
RPA Sensor- Oxford White	GT4T-15K859-AA54WF	4	na			FRAP	
Fog/Park Lamp (RHS) - US HS	JR3B-13200-AF	1	na			FRAP	
Fog Lamp Bracket (RHS)	JR3B-15266-AF	1	na			FRAP	
Reverse Lamp - NA	JR3B-15500-AA	1	na			FRAP	
Rear Reflex- RHS	JR3B-17A848-AA	1	na			FRAP	
Rear Lower Fascia Bracket	JR3B-17B918-AC	1	na			FRAP	
Air Curtain Bezel - HP (LHS)	JR3B-17B969B-A5YZ9	1	na			FRAP	
RR FAS - Base - OXF White	JR3B-17D781-BF54WF	1	na			FRAP	
RR Energy Absorber - EA	JR3B-17E899-AB	1	na			FRAP	
Rear Lower Valance - GT	JR3B-17F954-BC5YZ9	1	na			FRAP	
Rear Fastener Kit - 4G Cell	JR3B-403F55-BA	1	na			FRAP	



FORD PERFORMANCE

2018 Cobra Jet BOM & Torque Sheet

Part Description	2018 Part Number	Qty Per Car	Torque			Supplier Information FP = Ford Performance FRAP & FCSD = Ford Dealer WE = Watson Engineering	Comments
			lb.ft	lb.in	Nm		
RPA Bracket RHS OB	JR3T-15K870-AA	1	na			FRAP	
RPA Bracket RHS IB	JR3T-15K872-AA	1	na			FRAP	
4G Cellular Antenna - RH/LH	JR3T-19K51-BA	2	na			FRAP	
Upper Grille - Cal Special	KR3J-8200AB5-UAW	1	na			FRAP	
S550 FRT FAS Labor - CAL SPEC	MKR3-J17K819-AA	1	na			FRAP	
License Plate Lamp	FR3B-13543-AD	2	na			FRAP	
Side Marker Lamp (NA) - LHS	FR3B-15A457-AC	1	na			FRAP	
Fastener Kit	JR3B-109A31-AA	1	na			FRAP	
Fog/Park Lamp (LHS) - US HS	JR3B-13201-AF	1	na			FRAP	
Fog Lamp Bracket (LHS)	JR3B-15267-AF	1	na			FRAP	
Hood Seal	JR3B-16C824-AA	1	na			FRAP	
Rear Reflex - LHS	JR3B-17A849-AA	1	na			FRAP	
Air Curtain Bezel - HP (RHS)	JR3B-17B968-BA5YZ9	1	na			FRAP	
FRT FAS NA - OXW	JR3B-17C831-AD54WF	1	na			FRAP	
FRT Energy Absorber - EA	JR3B-17E898-AA	1	na			FRAP	
Lower Valance - High Perf	JR3B-17F7758-A5YZ9	1	na			FRAP	
Rear Fastener Kit	JR3B-403F55-AB	1	na			FRAP	
Rear WH - NA W/RPA	JR3T-13412-BB	1	na			FRAP	
RPA Bracket LHS OB	JR3T-15K871-AA	1	na			FRAP	
RPA Bracket LHS IB	JR3T-15K873-AA	1	na			FRAP	
Lower Grille CAL Special	KR3J-17K945A-A5UAW	1	na			FRAP	
S550 RR Fascia Labor	MJR3-B17823-AB	1	na			FRAP	
Handle, exterior door, RH, OXFORD WHITE	FR3B-6322404-AA54WF	1	na			FRAP	
Handle Bezel, RH, OXFORD WHITE	FR3B-63218A14-AE54WF	1	na			FRAP	
Handle, exterior door, LH, OXFORD WHITE	FR3B-6322405-AA54WF	1	na			FRAP	
Handle Bezel, LH, OXFORD WHITE	FR3B-63218A15-AB54WF	1	na			FRAP	
Rocker Cover, RH, OXFORD WHITE	FR3B-6310154-AP54WF	1	na			FRAP	
Rocker Cover, LH, OXFORD WHITE	FR3B-6310155-AP54WF	1	na			FRAP	
Race Red	CJ18-FP5000-RED	1	na			FRAP	
Deck lid Switch	1L2T-14K147-AA	1	na			FRAP	
Side Marker Lamp (NA) - RHS	FR3B-15A456-AC	1	na			FRAP	
RPA Sensor - Race Red	GT4T-15K859-AA5BRQ	4	na			FRAP	
Fog/Park Lamp (RHS) - US HS	JR3B-13200-AF	1	na			FRAP	
Fog Lamp Bracket (RHS)	JR3B-15266-AF	1	na			FRAP	



FORD PERFORMANCE

2018 Cobra Jet BOM & Torque Sheet

Part Description	2018 Part Number	Qty Per Car	Torque			Supplier Information FP = Ford Performance FRAP & FCSD = Ford Dealer WE = Watson Engineering	Comments
			lb.ft	lb.in	Nm		
Reverse Lamp - NA	JR3B-15500-AA	1	na			FRAP	
Rear Reflex- RHS	JR3B-17A848-AA	1	na			FRAP	
Rear Lower Fascia Bracket	JR3B-17B918-AC	1	na			FRAP	
Air Curtain Bezel - HP (LHS)	JR3B-17B969B-A5YZ9	1	na			FRAP	
RR FAS - Base - Race Red	JR3B-17D781-BF5BRQ	1	na			FRAP	
RR Energy Absorber - EA	JR3B-17E899-AB	1	na			FRAP	
Rear Lower Valance - GT	JR3B-17F954-BC5YZ9	1	na			FRAP	
Rear Fastener Kit - 4G Cell	JR3B-403F55-BA	1	na			FRAP	
RPA Bracket RHS OB	JR3T-15K870-AA	1	na			FRAP	
RPA Bracket RHS IB	JR3T-15K872-AA	1	na			FRAP	
4G Cellular Antenna - RH/LH	JR3T-19K51-BA	2	na			FRAP	
Upper Grille - Cal Special	KR3J-8200AB5-UAW	1	na			FRAP	
S550 FRT FAS Labor - CAL SPEC	MKR3-J17K819-AA	1	na			FRAP	
License Plate Lamp	FR3B-13543-AD	2	na			FRAP	
Side Marker Lamp (NA) - LHS	FR3B-15A457-AC	1	na			FRAP	
Fastener Kit	JR3B-109A31-AA	1	na			FRAP	
Fog/Park Lamp (LHS) - US HS	JR3B-13201-AF	1	na			FRAP	
Fog Lamp Bracket (LHS)	JR3B-15267-AF	1	na			FRAP	
Hood Seal	JR3B-16C824-AA	1	na			FRAP	
Rear Reflex - LHS	JR3B-17A849-AA	1	na			FRAP	
Air Curtain Bezel - HP (RHS)	JR3B-17B968-BA5YZ9	1	na			FRAP	
FRT FAS NA - RACE RED	JR3B-17C831-AD5BRQ	1	na			FRAP	
FRT Energy Absorber - EA	JR3B-17E898-AA	1	na			FRAP	
Lower Valance - High Perf	JR3B-17F7758-A5YZ9	1	na			FRAP	
Rear Fastener Kit	JR3B-403F55-AB	1	na			FRAP	
Rear WH - NA W/RPA	JR3T-13412-BB	1	na			FRAP	
RPA Bracket LHS OB	JR3T-15K871-AA	1	na			FRAP	
RPA Bracket LHS IB	JR3T-15K873-AA	1	na			FRAP	
Lower Grille CAL Special	KR3J-17K945A-A5UAW	1	na			FRAP	
S550 RR Fascia Labor	MJR3-B17823-AB	1	na			FRAP	
Handle, exterior door, RH, RED	FR3B-6322404-AA5BRQ	1	na			FRAP	
Handle Bezel, RH, RED	FR3B-63218A14-AD5BRQ	1	na			FRAP	
Handle, exterior door, LH, RED	FR3B-6322405-AA5BRQ	1	na			FRAP	
Handle Bezel, LH, RED	FR3B-63218A15-AB5BRQ	1	na			FRAP	



FORD PERFORMANCE

2018 Cobra Jet BOM & Torque Sheet

Part Description	2018 Part Number	Qty Per Car	Torque			Supplier Information FP = Ford Performance FRAP & FCSD = Ford Dealer WE = Watson Engineering	Comments
			lb.ft	lb.in	Nm		
Rocker Cover, RH, RED	FR3B-6310154-AP5BRQ	1	na			FRAP	
Rocker Cover, LH, RED	FR3B-6310155-AP5BRQ	1	na			FRAP	
Front Fascia							
Screw, front fascia to upper rad support, top center	W716358-S450B	6	4.0	48	5.4	FRAP	
Screw, front fascia to upper rad support, Upper L/R ends	W705392-S442	2	1.3	15	1.7	FCSD	
Bracket, front fascia to fender, RH	JR3B-17D958-AD	1	na			FRAP	
Bracket, front fascia to fender, LH	JR3B-17D959-AD	1	na			FRAP	
Nut, front fascia to fender	W700430-S441	4	5.2	62	7.0	FRAP	
Reinforcement, upper radiator & fascia support	JR3B-8B041-AJ	1	na			FRAP	
Bolt/washer, upper radiator support to upper frame rails	W711806-S450B	2	8.1	97	11.0	FRAP	
Bolt/washer, upper radiator support to loWE	W714182-S442	4	8.1	97	11.0	FRAP	
Bumper, rubber, hood height adjusters	4R33-16758-AB	2	na			FRAP	
Belly Pan, under front fascia	JR3B-6A975-DD	1	na			FRAP	
Screws, belly pan to chin and sub frame	W715060-S450	19	1.7	20	2.3	FRAP	
Bolt, belly pan to k-member	W710478-S439	4	8.5	102	11.5	FRAP	
Nut, sub frame, receives belly pan screws	W717220-S300	2	na			FRAP	
V-brace, sub frame/belly pan area	FR3C-5A095-AA	1	na			FRAP	
Bolt, V-brace to sub frame	W718025-S439	6	40	480	54.2	FRAP	
Shield, Epas/Trans at V-brace	FR3B-6P013-BC	1	na			FRAP	
Screw/washer, shield to sub frame	W715060-S450B	2	1.7	20	2.3	FRAP	
Nut, receives screws, in sub frame	W705546-S439	2	na			FRAP	
Screw/washer, shield to sub frame	W715060-S450B	2	1.7	20	2.3	FRAP	
Nut, receives bolts, in sub frame	W712160-S300	2	na			FRAP	
Wheel Well Liner, Front, RH	JR3B-16A562-CC	1	na			FRAP	
Wheel Well Liner, Front, LH	JR3B-16A563-CC	1	na			FRAP	
Bolt, liner to body	W711564-S429	14	8.5	102	11.5	FRAP	
Push Pin, liner to body	W714975-S300	4	na			FRAP	
Push Pin, liner to body	W713610-S300	10	na			FRAP	
Sight shield	JR3B-8C291-AD5JA6	1	na			FRAP	
MOD - sight shield, Clear degas bottle	S550CJ-8C291-WMOD	1	na			WE	
Push Pin, Sight Shield to fascia and rad support	W705436-S300	8	na			FRAP	
Close out, hood release	SIGHT-SHEILD-COVER-A	1	na			WE	
Rivet, 1/8" Black	97530A300	4	na			WE	
Close out, Grill to air inlet (Driverside)	18CJ-DS-GRILL-CLOSEOUT-A	1	na			WE	



FORD PERFORMANCE

2018 Cobra Jet BOM & Torque Sheet

Part Description	2018 Part Number	Qty Per Car	Torque			Supplier Information FP = Ford Performance FRAP & FCSD = Ford Dealer WE = Watson Engineering	Comments
			lb.ft	lb.in	Nm		
Close out, Grill to air inlet (Passengerside)	18CJ-PS-GRILL-CLOSEOUT-A	1	na			WE	
Rivet (1/8" Black)	97530A300	8	na			WE	
Trunk/Rear							
Panel, Rear Trunk lid Trim, Gloss Black	M-16600-MA	1	na			FP	
Screw, Panel to Trunk Lid	W710604-S439	4	1.4	17	1.9	FRAP	
Bracket, Trunk lid trim panel to trunk	FR3B-6340250-AC	1	na			FRAP	
Screw, Bracket to trunk	W710604-S439	3	1.4	17	1.9	FRAP	
Nut, Bracket to trunk	W710609-S439	3	na			FRAP	
Emblem, "Cobra Jet"	16720-SB	1	na			WE	
Seal, Trunk Lid to Body	FR3B-63438A00-AC	1	na			FRAP	
Rear Body Side Vent, LH & RH	3C3A-54280B62-BA	2	na			FRAP	
Strut, trunk lid to body	FR3B-63406A10-BA	1	na			FRAP	
Deck Lid Bumper, pushes into hinge	W718176-S300	2	na			FRAP	
Fuel door (PIA painted w/ body)	FR3B-63405C46-AC	1	na			FRAP	
Fuel door hinge/filler assembly	FR3B-6327936-AJ	1	na			FRAP	
Rear Fascia							
MOD- clearance for Wheelie Bar, Batt Switch Hole, Chute Mount, Cable	S550CJ-17D781-WMOD	1	na			WE	
Nut, attach lower valance to bumper cover	W704823-S439	6	1.3	15	1.7	FRAP	
Screw, attach lower valance to bumper cover	W716345-S450B	6	1.3	15	1.7	FRAP	
Bracket, rear fascia, center mount	FR3B-17B861-AC	1	na			FRAP	
Screw/washer, rear center mount bracket to body	W700092-S450B	4	1.1	13	1.5	FRAP	
Nut, rear center mount bracket to body	W715197-S439	4	na			FRAP	
Bracket, rear fascia, corner mount under tail light, RH	JR3B-17D960-AC	1	na			FRAP	
Bracket, rear fascia, corner mount under tail light, LH	JR3B-17D961-AC	1	na			FRAP	
Screw/washer, rear corner mount bracket to body	W700092-S450B	4	1.1	13	1.5	FRAP	
Screw/washer, fascia to bracket	W705392-S442	2	1.1	13	1.5	FCSD	
Nut, rear corner mount bracket to body	W715197-S439	4	na			FRAP	
Bracket, rear fascia, side mount, RH	JR3B-17F766-AC	1	na			FRAP	
Bracket, rear fascia, side mount, LH	JR3B-17F767-AC	1	na			FRAP	
Screw/washer, rear fascia side mount bracket to body	W700092-S450B	10	1.1	13	1.5	FRAP	
Nut, rear fascia side mount bracket to body	W715197-S439	10	na			FRAP	
Bracket, rear fascia lower mount to body, RH	FR3B-17E850-AD	1	na			FRAP	
Bracket, rear fascia lower mount to body, LH	FR3B-17E851-AD	1	na			FRAP	
Screw/washer, rear lower fascia bracket to body	W700092-S450B	4	1.1	13	1.5	FRAP	



FORD PERFORMANCE

2018 Cobra Jet BOM & Torque Sheet

Part Description	2018 Part Number	Qty Per Car	Torque			Supplier Information FP = Ford Performance FRAP & FCSD = Ford Dealer WE = Watson Engineering	Comments
			lb.ft	lb.in	Nm		
Nut, rear lower fascia bracket to body	W715197-S439	4	na			FRAP	
Push Pin, fascia to lower body bracket	W705436-S300	4	na			FRAP	
Nut, plastic, forward rear fascia to wheel well	W705894-S300	2	na			FRAP	
Screw/washer, rear fascia corners to wheel well	W716195-S450B	8	1.1	13	1.5	FRAP	
Screw, center fascia bracket to fascia (Counted w/ REVERSE LIGHT)	W507043-S450B	4	1.3	15	1.7	FRAP	
Brackets, Rear Fascia, side supports, RH & LH, KIT	OUTSIDE-REAR-FASCIA-SUP-ASSY-A	1	na			WE	
M6 Rivnut	85413	2	na			WE	
Bolt, Bracket to Fascia, M6	W711564-S424	2	8.5	102	11.5	FRAP	
Door							
Seal, Lower Door, RH	FR3B-6320530-AE	1	na			FRAP	
Seal, Lower Door, LH	FR3B-6320531-AE	1	na			FRAP	
Plugs, front/rear ends of door, oval	W717988-S300	4	na			FRAP	
Seal, door glass felt channel, Inner, RH	FR3B-6321434-AG	1	na			FRAP	
Seal, door glass felt channel, Inner, LH	FR3B-6321435-AG	1	na			FRAP	
Seal, door glass felt channel, Outer, RH	FR3B-6321452-AG	1	na			FRAP	
Seal, door glass felt channel, Outer, LH	FR3B-6321453-AG	1	na			FRAP	
Screw, retainer for door glass felt, outer, at rear of door	W709451-S450B	2	1.1	13	1.5	FRAP	
Clip, threaded nylon, retainer for door glass felt, outer, at rear of door	W716529-S900	2	na			FCSD	
Channel, forward vertical glass RH	FR3B-63214A32-AB	1	na			FRAP	
Channel, forward vertical glass LH	FR3B-63214A33-AB	1	na			FRAP	
Nut, forward vertical glass channel	W705460-S437	2	8	96	10.8	FCSD	
Channel, rear vertical glass channel, RH	FR3B-63263A20-AA	1	na			FRAP	
Channel, rear vertical glass channel, LH	FR3B-63263A21-AA	1	na			FRAP	
Nut, rear vertical glass channel	W705460-S437	2	8	96	10.8	FCSD	
Regulator, door glass, RH	FR3B-6323200-AS	1	na			FRAP	
Regulator, door glass, LH	FR3B-6323201-AS	1	na			FRAP	
Nut, regulator to door	W701014-S441	12	8	96	10.8	FRAP	
Bolt, regulator to door @ aft lower locations	W702928-S437	4	8	96	10.8	FRAP	
Bolt, glass to regulator	FR3B-63231A06-AB	2	8	96	10.8	FRAP	
Molding assembly, forward upper door corner @ a-pillar, RH	FR3B-6321470-AH5YZ9	1	na			FRAP	
Molding assembly, forward upper door corner @ a-pillar, LH	FR3B-6321471-AH5YZ9	1	na			FRAP	
Bolt, Molding assembly to door	W706069-S442	4	8.5	102	11.5	FRAP	
Bolt, Torx, Molding assembly to door	W703429-S450	2	8.5	102	11.5	FRAP	
Latch, Door, inner assembly, RH	FR3B-63219A64-AM	1	na			FRAP	



FORD PERFORMANCE

2018 Cobra Jet BOM & Torque Sheet

Part Description	2018 Part Number	Qty Per Car	Torque			Supplier Information FP = Ford Performance FRAP & FCSD = Ford Dealer WE = Watson Engineering	Comments
			lb.ft	lb.in	Nm		
Latch, Door, inner assembly, LH	FR3B-63219A65-AM	1	na			FRAP	
Bolt, Latch to door shell, end of door	W715340-S450B	6	8.5	102	11.5	FRAP	
Plug, rubber, upper door, rear jamb, allen screw access	W714032-S300	2	na			FCSD	
Mirror, exterior side view, RH	FR3V-17682-AC5G9Z	1	na			FRAP	
Mirror, exterior side view, LH	FR3V-17683-AB5G9Z	1	na			FRAP	
Screw/washer, side view mirror to door	W716914-S307	4	8.5	102	11.5	FRAP	
Nut/washer, side view mirror to door	W710771-S442	2	8.5	102	11.5	FRAP	
Striker, Door Latch, bolts to B-pillar	GK4B-V21982-AA	2	na			FRAP	
Bolt, Torx, Striker to door jamb	W717729-S437M	4	18	216	24.4	FRAP	
Seal, lower pinch flange to door	FR3B-6320708-AB	2	na			FRAP	
Pushnut, yellow, upper door window trim to body	W703027-S300	24	na			FRAP	
Retainer, B-pillar, upper door window seal to body RH	FR3B-6302564-BC	1	na			FRAP	
Retainer, B-pillar, upper door window seal to body LH	FR3B-6302565-BC	1	na			FRAP	
Screw, B-pillar seal retainer to body	W714956-S450B	8	17	204	23.0	FRAP	
Retainer, A-pillar, upper door window seal to body RH	FR3B-6302564-AH	1	na			FRAP	
Retainer, A-pillar, upper door window seal to body LH	FR3B-6302565-AH	1	na			FRAP	
Screw, A-Pillar seal retainer to body	W714956-S450B	16	17	204	23.0	FRAP	
Seal, A-pillar, door glass to body RH	FR3B-6321596-AK	1	na			FRAP	
Seal, A-pillar, door glass to body LH	FR3B-6321597-AK	1	na			FRAP	
Glass							
Glass, LH Door	JR3B-6321411-AA	1	na			FRAP	
Glass, RH Door	JR3B-6321410-AA	1	na			FRAP	
Quarter window glass, RH	JR3B-6329700-AA	1	na			FRAP	
Quarter window glass, LH	JR3B-6329701-AA	1	na			FRAP	
Glass, Windshield	FR3B-6303100-FE	1	na			FRAP	
Glass, Rear Window	FR3B-6342004-AH	1	na			FRAP	
Frame & Mounting System							
Cross member #1 (Engine K-Member)	JR3C-5C145-AC	1	na			FRAP	
MOD- clearance for alt, LH side; add rivnuts for belly pan, 1/2" WE	S550CJ-5C145-WMOD	1	na			WE	
K-Frame Notch Plate	K-FRAME-NOTCH-CAP-PLATE	1	na			WE	
Nut, Flange, 1/2"	243064	6	na			WE	
Rivnut, belly pan to k-member	85413	4	na			WE	
Bolt/Retainer, K-member to frame, forward two locations, ea. side	W711810-S439	4	85	1020	115.2	FRAP	
Bolt/Retainer, K-member to frame, middle two locations, ea. side	W711805-S439	4	85	1020	115.2	FRAP	
Push pin, retains k-member bolts to frame	W706358-S300	8	na			FRAP	



FORD PERFORMANCE

2018 Cobra Jet BOM & Torque Sheet

Part Description	2018 Part Number	Qty Per Car	Torque			Supplier Information FP = Ford Performance FRAP & FCSD = Ford Dealer WE = Watson Engineering	Comments
			lb.ft	lb.in	Nm		
Bolt/washer, k-member to body, rear two locations, ea. side	W717325-S439	4	85	1020	115.2	FRAP	
Nut, k-member to body	W707246-S440	8	na			FRAP	
Bracket, Frame rail Reinforcement (front wheel WE	FR3B-63101E02-AB	1	na			FRAP	
Bracket, Frame rail Reinforcement (front wheel WE	FR3B-63101E03-AB	1	na			FRAP	
Bolt, Reinforcement bracket to body	W716575-S437	12	40	480	54.2	FRAP	
Tie Down Hook Kit, (Front & Rear)	M-1700-M	1	na			FP	
PIA, Bolt, M10 x 30 Flanged Hex	45-21030	8	37	444	50.2	WE	
Nut, M10 Flanged (Rear Bolt of Rear Tow Hook)	46-15010	2	37	444	50.2	WE	
Engine							
2018 Engine	CM-6007-SCJ18	1	na			FP	
Starter	GR3T-11000-AA	1	na			FRAP	
Nut, 12V supply wire	W711953-S900	1	8.8	106	12.0	FRAP	
Nut, Start signal wire	W716298-S450	1	4.4	53	6.0	FRAP	
Bolt, starter to bellhousing	W500310-S437	3	18	216	24.4	FRAP	
Mount, Engine to K-Member Kit	WR-COYOTESLDMNT-CJ	1	na			WE	
PIA, Bolt M10x1.5x30	45-21030	12	41	492	55.6	WE	
Air Intake							
Intake, Fabricated	CM-9603-CJ18	1	na			WE	
PIA, Grommet	26-818	4	na			WE	
PIA, Sleeve, Metal	CJ18-INLETSLEEVE-A	4	na			WE	
PIA, Bolt (From Front Bumper)	W711457-S439	4	22	264	29.8	FCSD	
PIA, Seal, Air Inlet to Grill (60")	12335A13	1	na			WE	
PIA, Hose, Connect Intake to Throttle body, 2 5/8" Long	C40B-550	1	na			WE	
PIA, Clamp, Breeze 88	9488	2	na			WE	
Sensor, Inlet Air	DA8T-19E591-CB	1	na			FRAP	
Engine Cooling							
Radiator	9128102A	1	na			DeWitt	
PIA, Cooling Fan	VA09-AP50/C-27A	1	na			DeWitt	
Bracket, upper radiator mount	JR33-8K202-AA	4	na			FRAP	
Bracket, Upper Rad Mount	RADIATOR-BRACKET-ASSEMBLY-A	2	na			WE	
Bolt, Bracket to Body (M6 x 16)	45-20616	4	8.5	102	11.5	WE	
Check Valve Kit	CV1.5-5KF	1	na			HotHead	
PIA, Check Valve (1 1/2")	HPECV1.5KT-JT	1	na			HotHead	
PIA, Connector (Check Valve IN) Jiffy-tite 5000	51108J	1	na			HotHead	
PIA, Connector (Check Valve OUT) Jiffy-tite 5000	52108	1	na			HotHead	



FORD PERFORMANCE

2018 Cobra Jet BOM & Torque Sheet

Part Description	2018 Part Number	Qty Per Car	Torque			Supplier Information FP = Ford Performance FRAP & FCSD = Ford Dealer WE = Watson Engineering	Comments
			lb.ft	lb.in	Nm		
Hose, Upper Radiator	JR33-8B274-BC	3	na			FRAP	
Hose, Lower Radiator	FR33-8B273-BB	1	na			FRAP	
Clamp, factory style	47200800	8	na			FP	
T-Tube w/ -8 Male fitting (Aluminum)	RAD-TUBE-TO-HEATER-HOSE-ASSY-A	1	na			WE	
Hose, heater port to upper rad hose	HTR-RAD-HOSE	1	na			WE	
Degas Bottle	FR33-8A080-AC	1	na			FRAP	
Degas bottle cap	DG93-8101-AA	1	na			FRAP	
Bracket, Upper Mount for Degas Bottle	UPPER-DEGAS-BOTTLE-BRACKET-A	1	na			WE	
Bolt, Degas Bottle to Bracket (M8 x 25 Flange)	45-20825	1	8.5	102	11.5	WE	
Bolt, Degas Bottle to Bracket (M8 x 70 Flange)	45-0870	1	8.5	102	11.5	WE	
Nut (M8 Flange)	46-15008	2	8.5	102	11.5	WE	
Bracket, Lower Mount for Degas Bottle	LOWER-DEGAS-BOTTLE-BRACKET-A	1	na			WE	
Bolt, Bracket to frame rail (M6 x 16 Button Head)	91306A672	2	8.5	102	11.5	WE	
Nut, Bracket to frame rail (M6 Flange)	46-15006	2	8.5	102	11.5	WE	
Hose, degas bottle to radiator	FR33-8W005-CC	1	na			FRAP	
Hose, degas bottle to water pump	FR33-8K276-BC	1	na			FRAP	
Hose, degas bottle to engine	JR33-8C362-BC	1	na			FRAP	
CJ Water Neck, bolts to water pump	18CJ-WATER-NECK-A	1	na			WE	
Bolt (M6 x 30) bolt water neck to pump	45-20630	2	8.5	102	11.5	WE	
Intercooler System							
Reservoir, Intercooler System	S550-INTER-COOLER-TANK-A	1	na			WE	
Pump, intercooler, electric	DR3Z-8501-A	1	na			FCSD	
Bracket, intercooler pump (half)	DR3Z-8N500-B	1	na			FCSD	
Bracket, intercooler pump (half)	DR3Z-8N500-C	1	na			FCSD	
Nut, joins i/c pump bracket halves	W713946-S440	2	8.5	102	11.5	FCSD	
Bolt, M6 x 16, i/c bracket to body, and bracket to pump	W712583-S901	2	8.5	102	11.5	FCSD	
Rivnut, M6, i/c bracket to body	85413	2	na			WE	
Bracket, intercooler pump to body, bottom	INTERCOOLER-PUMP-TOP-MT-BRKT-A	1	na			WE	
Bracket, intercooler pump to body, top	INTERCOOLER-PUMP-BOT-MT-BRKT-A	1	na			WE	
Hose (3/4") 3 1/2" long	H152	1	na			WE	
Intercooler Line 33"	33INCH-INTERCOOLER-LINE	1	na			WE	
Intercooler Line 46.5"	46-500INCH-INTERCOOLER-LINE	1	na			WE	
Intercooler Line 41"	41INCH-INTERCOOLER-LINE	1	na			WE	
Fitting (-16 Male Tee)	982416BB	1	na			WE	
Fitting (-12 Hose to -16)	220013	1	na			WE	



FORD PERFORMANCE

2018 Cobra Jet BOM & Torque Sheet

Part Description	2018 Part Number	Qty Per Car	Torque			Supplier Information FP = Ford Performance FRAP & FCSD = Ford Dealer WE = Watson Engineering	Comments
			lb.ft	lb.in	Nm		
Hose (90 Elbow)	SILELB0750EQ2750	1	na			WE	
Clamp (#10)	50-510	2	na			WE	
Clamp (#12)	50-512	2	na			WE	
Breather Can (Intercooler)	ALL36141	1	na			WE	
PCV Vent Can System							
Catch Can, Peterson	PRT08-0400	1	na			WE	
PCV Hose (Long)	PCV-LONG-HOSE-ASSEMBLY-A	1	na			WE	
PCV Hose (Short)	PCV-SHORT-HOSE-ASSEMBLY-A	1	na			WE	
Fitting, blower vent (1/8 NPT)	5779K108	2	na			WE	
Hose, Plastic (1/4") (14 1/2" in Length)	5173K67	1	na			WE	
Fitting, trans vent (1/4 NPT)	5779K152	1	na			WE	
Hose, Plastic (1/4") 21" long	5173K67	1	na			WE	
Fluids							
High Performance Dot 3 Brake Fluid	PM-1-C	4	na			FCSD	
Premium Gold Engine Coolant	VC-7-B	6	na			FCSD	
Fuel, 5 Gal Pail C16	VP1-C-16	1	na			FCSD	
Thread lock & Sealer	TA-25B	1	na			FCSD	
Thread lock 262	TA-26	1	na			FCSD	
Trans Fluid Type-LV	XT-10-QLVC	15	na			FCSD	
Suspension System							
Front							
Control Arm, forward RH	FR3C-3078-CB	1	na			FRAP	
Control Arm, forward LH	FR3C-3079-CB	1	na			FRAP	
Bolt, forward control arm to K-member	W710755-S439	2	184	2208	249.5	FRAP	
Control Arm, rear RH	FR3C-3A423-BA	1	na			FRAP	
Control Arm, rear LH	FR3C-3A424-BA	1	na			FRAP	
Bolt, rear control arm to K-member	W711479-S439	2	184	2208	249.5	FRAP	
Nut, control arms to spindle	W520215-S440	4	76	912	103.0	FRAP	
Spindle, RH	FR3C-3A166-AE	1	na			FRAP	
Spindle, LH	FR3C-3N168-AE	1	na			FRAP	
Bolt, Strut to Spindle	W715932-S439	4	184	2208	249.5	FRAP	
Nut, Strut to Spindle	W520517-S450	4	184	2208	249.5	FCSD	
Hub, Strange, nut PIA	B5152B	2	na			Strange	
Nut, Strange Hub to Spindle	B4152G	2	200	2400	271.16	Strange	
Coil over Strut, Strange	S2045	2	na			Strange	



FORD PERFORMANCE

2018 Cobra Jet BOM & Torque Sheet

Part Description	2018 Part Number	Qty Per Car	Torque			Supplier Information FP = Ford Performance FRAP & FCSD = Ford Dealer WE = Watson Engineering	Comments
			lb.ft	lb.in	Nm		
Spring, front coil over, SET, 16", 125lb	SP16125UHT	1 Set	na			Strange	
Mount, upper strut to body	FR3C-3K155-BC	2	na			FRAP	
Nut, upper strut mount to strut	B4184D	2	na			Strange	
Bearing Assembly, upper strut mount	FR3C-5A306-AB	2	na			FRAP	
Nut, upper strut mount to body	W715135-S440	6	45	540	61.0	FRAP	
Jounce Bumper, Front	FR3C-3K100-BA	2	na			FCSD	
Jounce Packer, Front	FRNTJNCPACKER	2	na			WE	
MOD - Install Front Jounce Bumper & Packer	FR3C-3K100-BAMOD	2	na			WE	
Rear							
Axle, 9" Rear	CM-4001-CJ18	1	na			Strange	
Mount, CNC LoWE	LWRCOILVBRBKT	2	na			FP	
Bolt, clevis to axle, PIA, 3/8-24 x 3	39-0624	4	25	300	33.9	WE	
Washer, clevis to axle, PIA, 3/8 SAE	37-3906	8	na			WE	
Nut, clevis to axle, PIA, 3/8-24 Nyloc	34-8506	4	25	300	33.9	WE	
Bolt, coil over to clevis, PIA, 1/2-20 x 3	39-0824	2	50	600	67.8	WE	
Washer, coil over to clevis, PIA, 1/2 SAE	37-3908	4	na			WE	
Nut, coil over to clevis, PIA, 1/2-20 Nyloc	34-8508	2	50	600	67.8	WE	
Bolt, coil over to body, upper, PIA, 1/2-20 x 2.5	39-0820	2	50	600	67.8	WE	
Washer, coil over to body, upper, PIA, 1/2 SAE	37-3908	4	na			WE	
Nut, coil over to body, upper, PIA, 1/2-20 Nyloc	34-8508	2	50	600	67.8	WE	
Control Arms, Rear LoWE	REAR-LOWE	2	na			WE	
Bolt, LCA to Frame, PIA, 1/2-20 x 3.5	39-0828	4	50	600	67.8	WE	
Washer, PIA, 1/2-SAE	37-3908	8	na			WE	
Nut, PIA, 1/2-20 Nyloc	34-8508	4	50	600	67.8	WE	
Spherical Bearing	HIN12T	4	na			WE	
Retain Ring, spherical bearing to control arm	91985A211	4	50	600	67.8	WE	
Control Arms, Rear Upper, Assembly w/ Hardware	REAR-UPPER-CONTROL-ARM-A	2	na			WE	
PIA, Bolt, 1/2-20 x 3	39-0824	4	50	600	67.8	WE	
PIA, Washer, 1/2-SAE	37-3908	4	na			WE	
PIA, Nut, 1/2-20 Nyloc	34-8508	4	50	600	67.8	WE	
PIA, Jam Nut, RH	JNR-1018	2	na			WE	
PIA, Jam Nut, LH	JNL-1018	2	na			WE	
PIA, Rod End, RH	PRB-10T	2	na			WE	
PIA, Rod End, LH	PRM-10T	2	na			WE	
PIA, Tube Adapter, RH	218211	2	na			WE	



FORD PERFORMANCE

2018 Cobra Jet BOM & Torque Sheet

Part Description	2018 Part Number	Qty Per Car	Torque			Supplier Information FP = Ford Performance FRAP & FCSD = Ford Dealer WE = Watson Engineering	Comments
			lb.ft	lb.in	Nm		
PIA, Tube Adapter, LH	420445	2	na			WE	
Panhard Bar Assy w/ Hardware	S550-PANHARD-BAR-ASSEMBLY-A	1	na			WE	
PIA, RH Tube Adaptor	218213	1	na			WE	
PIA, LH Tube Adaptor	218309	1	na			WE	
PIA, LH Jam Nut	JNL-1216	1	na			WE	
PIA, RH Jam Nut	JNR-1216	1	na			WE	
PIA, LH Heim Joint	VCAB-12	1	na			WE	
PIA, RH Heim Joint	VCAM-12	1	na			WE	
Bolt, panhard to body	W709865-S439	1	130	1560	176.3	FCSD	
Bolt, panhard to axle	W711504-S439	1	130	1560	176.3	FCSD	
Nut/Washer, Panhard Bar	W520215-S440	2	130	1560	176.3	FCSD	
Anti-Roll Bar Assembly w/ Hardware	ANTI-ROLL-BAR-ASSEMBLY-A	1	na			WE	
PIA, Bolt, bar to body, PIA, 1/4-28 x 1.5	39-0412	4	7	85	9.5	WE	
PIA, Washer, bar to body, PIA, 1/4-SAE	37-3904	8	na			WE	
PIA, Nut, bar to body, PIA, 1/4-28 Nyloc	34-8504	4	7	85	9.5	WE	
Anti-Roll Bar Link Assembly	ANTI-ROLL-BAR-LINK-ASSEMBLY-A	2	na			WE	
PIA, Bolt, bar to link, PIA, 3/8-24 x 1.5	39-0612	1	25	300	33.9	WE	
PIA, Washer, bar to link, PIA, 3/8-SAE	37-3906	4	na			WE	
PIA, Nut, bar to link, PIA, 3/8-24 Nyloc	34-8506	2	25	300	33.9	WE	
PIA, Bolt, link to axle, PIA, 3/8-24 x 1.75	39-0614	1	25	300	33.9	WE	
PIA, Jam Nut, LH	JNL-0624	1	na			WE	
PIA, Jam Nut, RH	JNR-0624	1	na			WE	
PIA, Rod End, RH	VCAM-6	1	na			WE	
PIA, Rod End, LH	VCAB-6	1	na			WE	
PIA, Hex Rod, Anti Roll Bar Link	HEX-ROD-A	2	na			WE	
Shock, Double Adjustable 6.33" Monotube	S7207ICJ18	2	na			Strange	
Spring, rear, 95lb 16", SET	SP12095A	1 set	na			Strange	
Spring Bearing Kit, Front and Rear	S1409	2 sets	na			Strange	
U-bolts w/ nuts - driveshaft to axle	PIA to Axle Assy	2	50	600	67.8	Strange	
Driveline System							
Transmission, TH400	CM-T4-MK-210-A	1	na			Joel's on Joy	
Shifter (PPP) , PIA	408	1	na			Joel's on Joy	
Flex Plate, PIA w/trans	1828111	1	na			Joel's on Joy	
PIA, Bolt, Flex plate to Torque Converter	74454893	4	35	420	47.5	Joel's on Joy	
PIA, Washer, Flex plate to Torque Converter	2995157	4	na			Joel's on Joy	



FORD PERFORMANCE

2018 Cobra Jet BOM & Torque Sheet

Part Description	2018 Part Number	Qty Per Car	Torque			Supplier Information FP = Ford Performance FRAP & FCSD = Ford Dealer WE = Watson Engineering	Comments
			lb.ft	lb.in	Nm		
PIA, Nut, Flexplate to Torque Converter	85724235	4	35	420	47.5	Joel's on Joy	
PIA, Bolt, Bellhousing to Engine Block	10-1.50 x 60	7	35	420	47.5	FP	
PIA, Washer, Trans Bellhousing to Engine, M10	91455A140	7	na			FP	
Bracket, Shifter cable to trans	SHIFTER-CABLE-MOUNT-TO-TRANS-A	1	na			WE	
Bolt (Bracket to Trans)	60078318	2	na			Joel's on Joy	
Washer (Bracket to Trans)	2994895	2	na			Joel's on Joy	
Plate, engine to transmission	AC3Z-7007-A	1	na			FP	
Bolt, Flex plate to Crank	P7AM800-1	8	64	768	86.8	FP	30w oil on threads
Sensor, Speed T4	MDHALL 437	1	na			FP	
Bolt, Transmission Dipstick Tube to Engine	M14-2.0x35mm FLNG	1	85	1020	115.2	WE	
Bracket, shifter to floor	SHIFTER-PLATE-ASSEMBLY-A	1	na			WE	
Flanged Bolt (M6x1)	4520616	2	na			WE	
Flanged Nut (M6x1)	46-15006	2	na			WE	
Nut, M6 flange, shifter bracket to floor	W705460-S437	2	na			FCSD	
Bolt, M6 x 16mm flange, shifter bracket to floor	W707400-S307	2	na			FCSD	
Mount Assembly, trans cross member, tail shaft to body	S550-TRANS-MOUNT-BRKT-ASSY-A	1	na			WE	
Bolt, trans cross member to body, M12 -1.75 x 60mm	91310A728	4	85	1020	115.2	FP	
Isolator, rubber, trans tail shaft to trans cross member	2268	1	na			Joel's on Joy	
Bolt, rubber isolator to trans cross member, 7/16 -14 x 1"	91286A267	2	35	420	47.5	FP	
Bolt, transmission to isolator , 7/16 -14 x 1"	91286A267	2	35	420	47.5	FP	
Washer, trans mount, 7/16" oversized	98025A132	8	na			FP	
Cooler, Trans	CJ18-TRANS-COOLER-A	1	na			WE	
PIA, P-Clamp	26464	4	na			WE	
PIA, Bolt (M6 x 16)	45-20616	2	na			WE	
PIA, Rivnut (M6)	85413	2	na			WE	
PIA, Spacer (1/8")	90176A153	2	na			WE	
Bracket, Mount Trans Cooler	CJ18-TRANS-COOLERBRKT-A	2	na			WE	
PIA, Rivnut (M6)	85413	2	na			WE	
Bolt (M6 x 16)	45-20616	2	na			WE	
Hose, Trans Cooler Inlet	CJ18-TRANS-COOL-IN-A	1	na			WE	
Hose, Trans Cooler Out	CJ18-TRANS-COOL-OUT-A	1	na			WE	
Driveshaft	CJ-2018-40AL-400	1	na			Dynotech	
Driveshaft safety loop kit w/ hardware	CM-5478-MGTFCJ	1	na			WE	
PIA, Nut (M8)	46-5508	8	35	420	47.5	WE	
PIA, Bolt (M8 x 35)	45-30835	4	35	420	47.5	WE	



FORD PERFORMANCE

2018 Cobra Jet BOM & Torque Sheet

Part Description	2018 Part Number	Qty Per Car	Torque			Supplier Information FP = Ford Performance FRAP & FCSD = Ford Dealer WE = Watson Engineering	Comments
			lb.ft	lb.in	Nm		
PIA, Washer (SQ 5/16")	99041A105	2	na			WE	
Wheels & Tire Assy							
Wheel Nuts, Front	6C24-1012-AA	10	100	1200	135.6	FP	
Wheels, Front	CM-1007-CJ50F	2	na			RC Wheels	
Wheels, Rear	CM-1007-CJ50R	2	na			RC Wheels	
Tires, front, 26 x 4-15	30071	2	na			M/T	
Tires, rear, 30 x 9 - 15	3066R	2	na			M/T	
Mount, Front Tires, Set	S550CJ-18105-WMOD	1 Set	na			WE	
Mount, Rear Tires (Non bead lock), Set	S550CJ-18212-WMOD	1 Set	na			WE	
Wheel Nuts & Spacers, Rear (PIA to rear axle)	A1027D	10	130	1560	176.3	Strange	
Brake System							
Master Cylinder Kit	CM-2140-S550CJ	1	na			FP	
MPR Brake Pedal Push Rod, PIA	BRAKE-PEDAL-PUSH-ROD-ASSY	1	na			FP	
Pedal assembly, Brake	FR3C-2D094-AD	1	na			FRAP	
Nut, brake pedal assembly to firewall	W520212-S440	4	na			FRAP	
Screw/washer, brake pedal assembly to firewall	W707108-S439	2	na			FRAP	
Proportioning Valve, Wilwood	M-2328-C	1	na			FP	
Bolt, prop valve to bracket, 1/4-20 x 1.5"	3050412	2	na			WE	
Nut, prop valve to bracket, Nyloc 1/4-20	34-5704	2	na			WE	
Bracket, Fuel, Brake, Prop Valve	FUEL-BRK-VLV-BRKT	1	na			WE	
Nutsert, prop valve bracket to body, M6	85413	2	na			WE	
Bolt, prop valve bracket to body, M6 1.0x16 Flange	45-20616	2	na			WE	
Grommet, rubber, 5/8" I.D., 1/16" groove width, brake line pass-thru bracket	26-822	1	na			WE	
Line Lock	5667550	1	na			FP	
Nutsert, Line Lock to body, M6	85413	3	na			WE	
Bolt, Flange, Line Lock to body, M6	45-20616	3	na			WE	
Brake Line Kit, hard lines (Get new material & set up test)	CM-2200-WR	1	na			WE	
Rivnut, M6, firewall, passenger-side hard line, master to RH wheel	85413	3	na			WE	
Bolt, M6 x 16 flange, hard line to firewall	45-20616	3	na			WE	
P-clamp, 1/4", hard line to firewall	26-461	3	na			WE	
Bolt, M6 x 16 flange, hard lines to body in front wheel WE	45-20616	2	na			WE	
P-clamp, 1/4", hard lines to body in front wheel WE	26-461	2	na			WE	
Bolt, M6 x 16 flange, "T" splitter to body	45-20616	1	na			WE	
Rivnut, M6, "T" splitter to body	85413	1	na			WE	
Rivnut, M6, rear hard line "T" to RH wheel	85413	2	na			WE	



FORD PERFORMANCE

2018 Cobra Jet BOM & Torque Sheet

Part Description	2018 Part Number	Qty Per Car	Torque			Supplier Information FP = Ford Performance FRAP & FCSD = Ford Dealer WE = Watson Engineering	Comments
			lb.ft	lb.in	Nm		
Bolt, M6 x 16 flange, hard line to body, "T" to RH wheel	45-20616	2	na			WE	
P-clamp, 1/4", hard line to body, "T" to RH wheel	26-461	2	na			WE	
Bolt, M6 x 16 flange, hard lines to body @ L/R wheel WE	45-20616	2	na			WE	
Brake Line Kit, flexible, chassis to wheel (4 pcs)	13.02.09500	1	na			Essex	
Bracket, flexible line to body (Front LH)	PIA	1	na			Essex	
Bracket, flexible line to body (Front RH)	PIA	1	na			Essex	
Bracket, flexible line to body (Rear LH)	PIA	1	na			Essex	
Bracket, flexible line to body (Rear RH)	PIA	1	na			Essex	
Bolt, brake line to body	W505263-S439	4	na			FRAP	
Brake Kit, Front, Strange	CM-2300-CJ18F	1				Strange	
PIA, Caliper	PIA	2	na			Strange	
PIA, Bracket, mounts caliper to spindle (LH)	PIA	1	na			Strange	
PIA, Bracket, mounts caliper to spindle (RH)	PIA	1	na			Strange	
PIA, Bolt, bracket to spindle	PIA	2	50	600	67.8	Strange	
PIA, Nut, bracket to spindle	PIA	2	50	600	67.8	Strange	
PIA, Bolt, Caliper to bracket	PIA	4	50	600	67.8	Strange	
PIA, Washer (Flat), Caliper to bracket	PIA	4	na			Strange	
PIA, Shims	PIA	16	na			Strange	
Brake Pin	380699-S100	1	na			FP	
Exhaust System							
Gasket, headers to cylinder head	GR3E-9Y431-AB	2	na			FRAP	
Headers	CM-9430-SCJ18	1	na			Kooks	
Fuel System							
Fuel Cell Assembly	FUEL-CELL-ASSEMBLY-A	1	na			WE	
Fuel Hard Line Kit	S550CJ-FUELLINES-A	1	na			WE	
Fuel Line (underbody rear feed)	UC-REAR-FEED-FUEL-LINE-A	1	na			WE	
Fuel Line (underbody front feed)	UC-FRONT-FEED-FUEL-LINE-A	1	na			WE	
Fuel Line (underbody return)	UC-RETURN-FUEL-LINE-A	1	na			WE	
Fuel Line (Trunk Feed)	TRUNK-FEED-FLEX-FUEL-LINE-A	1	na			WE	
Fuel Line (Trunk Return)	TRUNK-RETURN-FLEX-FUEL-LINE-A	1	na			WE	
Fuel Line (Trunk Vent)	TRUNK-VENT-FLEX-FUEL-LINE-A	1	na			WE	
Fuel line (Underhood Driver Return)	UH-DRIVER-RETURN-FUEL-LINE-A	1	na			WE	
Fuel Line (Under Hood Driver T to Pass Rail)	UH-DRIVER-T-TO-PASS-RAIL-A	1	na			WE	
Fuel Line (underhood feed)	UH-FEED-FUEL-LINE-A	1	na			WE	
Fuel Line (underhood pass return)	UH-PASS-RETURN-FUEL-LINE-A	1	na			WE	



FORD PERFORMANCE

2018 Cobra Jet BOM & Torque Sheet

Part Description	2018 Part Number	Qty Per Car	Torque			Supplier Information FP = Ford Performance FRAP & FCSD = Ford Dealer WE = Watson Engineering	Comments
			lb.ft	lb.in	Nm		
Fuel Line (underhood reg to hard line)	UH-REGULATOR-TO-HARD-LINE-A	1	na			WE	
Fuel Line Kit, Aeromotive	CM-9K007-SCJ18	1	na			Aeromotive	
PIA, Bolt M6, Mount bracket to body	SC023-6625	2	na			Aeromotive	
PIA, Fuel Regulator, 30-120 PSI	13134	1	na			Aeromotive	
MOD, Flip bracket, drill holes out to 1/4"	S550CJ-13134-WMOD	1	na			WE	
Bolt, Fuel Reg to body	45-20616	2	na			WE	
PIA, Fuel Sample Valve	15631	1	na			Aeromotive	
PIA, Fitting, Ported -8 AN to -10 ORB	OR002-2910	7	na			Aeromotive	
PIA, Cell Bulkheads (Used In Trunk Floor for Vent)	156-45B1-0F	1	na			Aeromotive	
PIA, Washer, plastic	156-4503-0	10	na			Aeromotive	
Nut, Aluminum -8	156-4502-0F	5	na			Aeromotive	
PIA, Tubing Separators, 3 Hard Lines, 90deg Mount	177-13B1-0F	1	na			Aeromotive	
PIA, Bolt M6	PIA	1	na			Aeromotive	
Bolt, Bracket to body (M6)	W505425-S442	1	na			FCSD	
Rivnut, Bracket to body (M6)	85413	1	na			WE	
PIA, Tubing Separators, 2 Hard Lines M6 Thru	177-10B1-0F	2	na			Aeromotive	
PIA, Bolt M6 x 25	PIA	2	na			Aeromotive	
PIA, Tubing Separators, 3 Hard Lines, (M6)	177-12B1-0F	1	na			Aeromotive	
PIA, Bolt M6 x 14	PIA	1	na			Aeromotive	
PIA, Tubing Separators, 4 Hard Lines, (M6)	177-08-B1-0F	2	na			Aeromotive	
Vacuum Line, Intake to fuel press. Regulator (63 1/2")	H459	1	na			WE	
Tee, AN-08 Flare, Aluminum, Black Anodized	156-9801-0F	1	na			Aeromotive	
Union, Female, Swivel, AN-08, Aluminum, Black Anodized	F1007-0055	1	na			Aeromotive	
Steering System							
EPAS Steering Rack	GR3Z-3504-HE	1	na			FP	
Bolt, EPAS steering rack to K-member	W717106-S439	2	150	1800	203.4	FRAP	
Nut, Jam Nut to Outer Tie Rod	W712367-S440	2	na			FCSD	
Nut, EPAS steering rack to spindle	W705606-S440	2	60	720	81.3	FRAP	
Outer Tie Rod	FR3Z-3A130-A	2	na			FCSD	
Steering Column	GR3C-3C529-AE	1	na			FRAP	
Bolt, steering column to cage, upper	W712833-S442	2	20	240	27.1	FRAP	
Bolt, steering column to cage, lower	W712977-S439	2	20	240	27.1	FRAP	
Shroud, steering column lower	GR3B-3K512-BB3ZHE	1	na			FRAP	
Screw, Shroud to column, rear	W506962-S424	1	na			FRAP	
Screw, Shroud to column, forward	W707628-S424	1	na			FRAP	



FORD PERFORMANCE

2018 Cobra Jet BOM & Torque Sheet

Part Description	2018 Part Number	Qty Per Car	Torque			Supplier Information FP = Ford Performance FRAP & FCSD = Ford Dealer WE = Watson Engineering	Comments
			lb.ft	lb.in	Nm		
Bracket kit, fabricated, mounts lower Shroud to Column in place of Multi-switch	STEERING-COLUMN-BRACKET-ASSY	1	na			WE	
Bracket, 3mm	STEERING-COLUMN-BRACKET	1	na			WE	
Screw, (M5 x 16) Attaches Bracket for shroud and Screen to Column	46-3272	2	na			WE	
Screw, lower Shroud to bracket	W505424-S450B	1	na			FRAP	
Rivnut, M6	85413	1	na			WE	
Steering shaft, intermediate	FR3C-3E751-AF	1	na			FRAP	
Bolt, intermediate shaft to steering column	W714878-S450	1	20	240	27.1	FRAP	
Nut, intermediate shaft bearing to firewall	W707137-S441	2	na			FRAP	
Steering shaft, lower	FR3C-3C662-AC	1	na			FRAP	
Yoke assembly, lower steering shaft to EPAS	FR3C-3N725-AB	1	na			FRAP	
Bolt, lower steering shaft to yoke, & to intermediate shaft yoke	W714878-S450	3	20	240	27.1	FRAP	
Steering Wheel, Sparco	01500VSP07	1	na			FP	
Adapter, Hub, Steering wheel to column	01502067CA	1	na			FP	
Bolt, Hub Adapter to column	W705985-S303	1	35	420	47.5	FRAP	
Quick Release, Sparco	015R98TU	1	na			FP	
Information, Gauge & Warning System							
RacePak	CM-DATA-CJ50	1	na			RacePak	
Bracket, RacePak screen to column	RACEPAK-BRACKET	1	na			WE	
PIA, Shift Light	7542	1	na			RacePak	
Bolt, (M5 x 20) Shift Light to Center Speaker Grill	46-3273	3	na			WE	
Washer, M5 Flat	45-3505	3	na			WE	
Nut, M5 Nyloc	46-5505	3	na			WE	
Electrical Power Supply System							
Battery Tray Kit	BATTERY-TRAY-ASSEMBLY-A	2	na			WE	
PIA, Foam, battery tray	8694K94	1	na			WE	
PIA, Laser Cut Part	BATTERY-TRAY-STRAP-A	1	na			WE	
PIA, Laser Cut Part	BATTERY-TRAY-BRACKET-A	1	na			WE	
PIA, Rivnut, Strap to Battery Tray, M8x1.25	85414	2	na			WE	
PIA, Bolt, Strap to Battery Tray, M8x20 Flange bolt, Zinc	45-20825	4	na			WE	
PIA, Bolt, Battery Tray to Body, M8x25 Button-Head Socket Cap Screw, Zinc	91306A679	8	na			WE	
PIA, Boss, Spacer betWE	92415A122	4	na			WE	
Battery, EXIDE	27MDC	1	na			WE	
Lighting System							
Lamp, Rear, Center High Mount Stop Light	DS73-13A601-AL	1	na			FRAP	
Nut, Center High Mount Stop Light	W520100-S437	4	na			FRAP	



FORD PERFORMANCE

2018 Cobra Jet BOM & Torque Sheet

Part Description	2018 Part Number	Qty Per Car	Torque			Supplier Information FP = Ford Performance FRAP & FCSD = Ford Dealer WE = Watson Engineering	Comments
			lb.ft	lb.in	Nm		
Taillight, RH	FR3B-13B504-AL	1	na			FRAP	
Taillight, LH	FR3B-13B505-AL	1	na			FRAP	
Nut/washer, tail light to body	W710771-S442	6	na			FRAP	
Panel, Trim, tail light/trunk lid trough area, attached to taillight, RH	FR3B-13A414-AF	1	na			FRAP	
Panel, Trim, tail light/trunk lid trough area, attached to taillight, LH	FR3B-13A580-AF	1	na			FRAP	
Headlight, RH	JR3B-13005-AH	1	na			FRAP	
Headlight, LH	JR3B-13006-AH	1	na			FRAP	
Screw/washer, headlight to radiator support	W714923-S439	4	na			FRAP	
Bolt/washer, headlight to fender	W715226-S439	2	na			FRAP	
Electrical Distribution & Electronic Control System							
PCM, engine computer, S197	BR3A-12A650-AVD	1	na			FCSD	
Bolt, PCM to PCM Bracket	W505424-S442	2	na			FRAP	
Bracket, PCM to body, S197	BR3Z-12A659-A	1	na			FCSD	
Bolt, PCM Bracket to frame rail	W505424-S442	2	na			FRAP	
Rivnut, M6, pcm bracket to frame rail	85413	2	na			WE	
MOD - add M6 Rivnut to S197 pcm bracket for Support Bracket, cut off leg	S550CJ-12A659-WMOD	1	na			WE	
Rivnut, M6	85413	1	na			WE	
Bracket, Support, S197 pcm bracket to body, fabricated	PCM-BRACKET-TO-BODY-SUPPORT-A	1	na			WE	
Rivnut, M6, support bracket to body	85413	1	na			WE	
Bolt, M6, support bracket to body & to S197 pcm bracket, M6 x 16	W505424-S442	2	na			FRAP	
Bracket, PCM to body, S550, Supports PDB	JR3A-12A692-DB	1	na			FRAP	
MOD - bracket, trim to retain only PDB support	S550CJ-12A692-WMOD	1	na			WE	
Bolt, pcm bracket to body	W505424-S442	2	na			FRAP	
Harness, intercooler pump	DR3V-12A690-BA	1	na			FCSD	
Pedal, throttle	CR33-9F836-BB	1	na			FRAP	
Nut, throttle pedal to firewall	W711330-S441	3	na			FRAP	
Plug, in firewall behind pedal	W702351-S300	1	na			FRAP	
Switch, trunk release	FR3T-19B514-AA3JA6	1	na			FRAP	
Switch, headlight	DG9T-13D061-CE3JA6	1	na			FRAP	
Switch, brake pedal, diagonal, speed control/stop lamp	GL3T-9G854-BA	1	na			FRAP	
Sensor, Universal Exhaust Oxygen Sensor	8F9Z-9F472-D	2	na			FP	
Harness, Trans loom / UEGO / Speed	M40662 01-1	1	na			p-r-s.com	
Harness, door, RH	FR3T-14630-BJ	1	na			FRAP	
Harness, door, LH	FR3T-14631-AJ	1	na			FRAP	
Mod, door harness, RH	M40654 01-1	1	na			FP	



FORD PERFORMANCE

2018 Cobra Jet BOM & Torque Sheet

Part Description	2018 Part Number	Qty Per Car	Torque			Supplier Information FP = Ford Performance FRAP & FCSD = Ford Dealer WE = Watson Engineering	Comments
			lb.ft	lb.in	Nm		
Mod, door harness, LH	M40655 01-1	1	na			FP	
Harness, Forward Lamp	JR3V-14290-XB	1	na			FRAP	
Mod, Forward lamp harness	M40650 01-1	1	na			p-r-s.com	
Bolt, forward lamp harness, ground to body, M6	W505255-S450L	5	na			FRAP	
Bolt, Mount water pump relay to body (M6 x 15 Button Head)	463278	1	na			WE	
Harness, Body	JR3V-14A005-ADB	1	na			FRAP	
Mod, Body Harness	M40651 01-1	1	na			p-r-s.com	
Screw/washer, door jamb wire shield to body	W705968-S439	4	na			FRAP	
Bolt, Grounds to body	W505255-S450L	3	na			FCSD	
Harness, Battery Cable	JR3V-14A060-GE	1	na			FRAP	
Mod, Battery Cable	M40652 01-1	1	na			p-r-s.com	
P-Clamp 1 1/4" (Cable to Frame Rail)	26-479	1	na			WE	
Bolt, Flange (M6)	45-20620	1	na			WE	
Harness, Main Power (Bat to engine bay)	M40661 01-1	1	na			p-r-s.com	
PIA, Power Relay (Battery / Trunk)	3224	1	na			p-r-s.com	
Bolt, M6 x 16 (Mount Relay)	45-20616	2	na			WE	
PIA, Power Relay (Alt / Engine Bay)	75568	1	na			p-r-s.com	
Bolt, M6 x 16	45-20616	2	na			WE	
Nut, Hold Relay to Body	W709603-S441	1	na			FRAP	
PIA, Master Switch	M40658 01-1	1	na			p-r-s.com	
Main Power Shut Off ADPT PL-A	MAIN-POWE	1	na			WE	
Bolt, holds switch and adapter plate together (M4 x 50)	90116A240	4	na			WE	
Rivet, holds switch to rear fascia	482460	2	na			WE	
Harness Clamp, Pass Side Frame Rail	ENG-HARNESS-FRAME-RAIL-CLAMP-A	1	na			WE	
Bolt, M8x25	45-20825	1	25	300	33.9	WE	
Nut, M8 Flange	46-15008	1	25	300	33.9	WE	
Harness, Instrument Panel	JR3V-14401-VE	1	na			FRAP	
Mod, Instrument Panel Harness	M40653 01-1	1	na			p-r-s.com	
Bolt, ground, top of trans tunnel behind center stack	W505424-S450B	1	na			FRAP	
Bolt, ground, rear wall of trunk	W505255-S450L	1	na			FRAP	
P-Clamp (1/2") Fuel Pump Harness to Body	26-464	3	na			WE	
Bolt, P-Clamp to body	45-20616	3	na			WE	
RacePak Data Loom	M40665 01-1	1	na			p-r-s.com	
Safety Systems							
Window Net Rod (Lower)	S550-LOWER-WINDOW-NET-BAR-ASSY	1	na			WE	



FORD PERFORMANCE

2018 Cobra Jet BOM & Torque Sheet

Part Description	2018 Part Number	Qty Per Car	Torque			Supplier Information FP = Ford Performance FRAP & FCSD = Ford Dealer WE = Watson Engineering	Comments
			lb.ft	lb.in	Nm		
PIA, Retaining Clip (E-Ring)	414043	2	na			WE	
Window Net Rod (Upper)	S550-UPPER-WINDOW-NET-BAR	1	na			WE	
PIA, RJS Racing Buckle	RJS115	1	na			WE	
PIA, Heim, M8X1.25	59935K73	1	na			WE	
PIA, Jam Nut, Rod to Heim, M8	90695A040	1	na			WE	
PIA, Bolt, Fastens Rods to Cage, (3/8-16x1")	33-6227	1	25	300	33.9	WE	
PIA, Nut, Fastens Rods to Cage, (3/8-16 Nylon)	94945A217	1	25	300	33.9	WE	
Mod, Roll Bar Padding	S550CJ-690-003-WMOD	1	na			WE	
PIA, Roll Bar Padding, SFI 45.1	JZP-690-003-01	6	na			WE	
PIA, Header Bar 15"	N/A	1	na			WE	
PIA, Roof Diag 12"	N/A	1	na			WE	
PIA, Inner Helmet Bar 17"	N/A	1	na			WE	
PIA, Outer Helmet Bar 17"	N/A	1	na			WE	
PIA, Funny Car Bar 12"	N/A	1	na			WE	
PIA, Outer Funny Car Bar 8"	N/A	1	na			WE	
Chute Mount	CJ18-CHUTE-MOUNT-A	1	na			WE	
PIA, Bolt, Mount to Bumper (1/2-20 x 2 1/2)	39-0820	1	50	600	67.8	WE	
PIA, Washer, Flat (1/2")	37-3908	2	na			WE	
PIA, Nut, Nyloc (1/2-20)	34-8508	1	50	600	67.8	WE	
PIA, Bolt, Chute to Mount (M6 x 16)	45-20616	4	na			WE	
PIA, Washer, Flat, Chute to Mount (M6)	45-3506	4	na			WE	
PIA, Nut, Nyloc, Chute to Mount (M6)	46-5506	4	na			WE	
PIA, Bushing, Nylon, Chute to Mount	CJ18-CHUTE-BUSHING-A	1	na			WE	
PIA, Bolt, Chute Strap to Mount (1/2-20 x 2 1/2)	39-0820	1	50	600	67.8	WE	
PIA, Nut, Chute Strap to Mount (1/2-20)	34-8508	1	50	600	67.8	WE	
Chute Kit	430-01-05	1	na			WE	
Chute release Cable & handle	STS-541	1	na			WE	
P-Clamp, 3/8", chute release cable to rear trunk wall	26-463	1	na			WE	
Rivnut, M6, P-clamp to body	85413	1	na			WE	
Bolt, M6 x 1.0 x 16mm flange, P-clamp to body	45-20616	1	na			WE	
Bolt, M5 x .80 x 16 Buttonhead, Chute Cable Bracket to Cage	46-3272	2	na			WE	
Washer, M5 Flat, Chute Cable Bracket to Cage	45-3505	2	na			WE	
Nut, M5 Nyloc, Chute Cable Bracket to Cage	46-5505	2	na			WE	
Grommet, Cable to Rear Fascia	5269T34 Black	1	na			WE	
Wheelie Bar Assembly w/ Hardware	WR-15-WHEELIEBAR	1	na			WE	



FORD PERFORMANCE

2018 Cobra Jet BOM & Torque Sheet

Part Description	2018 Part Number	Qty Per Car	Torque			Supplier Information FP = Ford Performance FRAP & FCSD = Ford Dealer WE = Watson Engineering	Comments
			lb.ft	lb.in	Nm		
PIA, Spring Loaded Adjuster	19224	2	na			WE	
PIA, Bolt, upper bar to axle, 1/2-20 x 2	39-0816	2	50	600	67.8	WE	
PIA, Washer, upper bar to axle, 1/2-SAE	37-3908	4	na			WE	
PIA, Nut, upper bar to axle, 1/2-20 Nyloc	34-8508	2	50	600	67.8	WE	
PIA, Jam Nut, lower bar heim joint, RH	JNR-0820	2	na			WE	
PIA, Jam Nut, upper bar heim joint, LH	JNL-1018	2	na			WE	
PIA, Rod End, 1/2"	XB-8	2	na			WE	
PIA, Rod End, 1/2"	VCAM-8	2	na			WE	
PIA, Tube Adapter, LH, 5/8"	420445	2	na			WE	
Lower Wheelie Bar Assembly	Wheely Bar Assembly	1	na			WE	
PIA, Jam Nut, Rod End @ Axle Mount	JNL-1018	2	na			WE	
PIA, Rod End, 1/2", Wheelie Bar @ Axle Mount	XB-8	2	na			WE	
PIA, Bolt, lower bar to axle, PIA, 1/2-20 x 3.25	39-0826	2	35	420	47.5	WE	
PIA, Washer, lower bar to axle, PIA, 1/2-SAE	37-3908	4	na			WE	
PIA, Nut, lower bar to axle, PIA, 1/2-20 Nyloc	34-8508	2	35	420	47.5	WE	
PIA, Bolt, rubber wheel to bar, PIA, 3/8-24 x 2.5	39-0620	1	35	420	47.5	WE	
PIA, Washer, rubber wheel to bar, PIA, 3/8-SAE	37-3906	2	na			WE	
PIA, Nut, rubber wheel to bar, PIA, 3/8-24 Nyloc	34-8506	1	35	420	47.5	WE	
PIA, Bolt, Upper Bar to Lower Bar assembly, PIA, 1/2-20 x 4	39-0832	1	35	420	47.5	WE	
PIA, Washer, Upper Bar to Lower Bar assembly, PIA, 1/2-SAE	37-3908	2	na			WE	
PIA, Nut, Upper Bar to Lower Bar assembly, PIA, 1/2-20 Nyloc	34-8508	1	35	420	47.5	WE	